MUTOH

Ch 03. Parts Replacement
3.1 Introduction

3.2 Covers

3.3 Fram

3.4 PF

XPJ1641SRE-M-00

MAINTENANCE
MANUAL

Full-Color Inkjet Printer

Xpertdet
1641SR

| CONFIDENTIAL |



Admin
Typewritten Text
Ch 03. Parts Replacement
3.1 Introduction
3.2 Covers
3.3 Fram
3.4 PF


Admin
Typewritten Text

Admin
Typewritten Text


XPJ1641SRE-M-00

1 Safety Instruction 12

11 Introduction .......... ... ... i 13
1.2 Types and Meanings of Warnings ................... 13
13 WarninglLabels ............. ...t 14
1.3.1 Handling the Warning Labels. .. .................. 14
1.3.2 Location and Type of Warning Labels. . ............ 15

2 Troubleshooting 17

21 Introduction ........... ittt 18
22 ErrorMessages .........ccuiiiinnnnnnnnrennnnnnns 19
2.3 Troubleshooting Without Error Messages ............ 25
2.3.1 Initial OperationProblems . .. .................... 26
2.3.2 MediaFeedProblems .......... ... .. ... . ... .... 28
2.3.3 PrintingProblems ........ ... .. ... .. ... ... 29
2.34 NoiseProblems. . ......... . . . . . . . . 32
2.3.5 Online FunctionProblems .. . .................... 33
2.3.6 OtherProblems ......... .. .. . . . . . . . . . . ... 34
2.4 Possibls Error Factorand Solution .................. 35

3 Parts Replacement 47

31 Introduction ........... ...ttt iiiii s 53
3.2 Covers-Remove/Assemble ....................... 54
3.2.1 Maintenance CoverL.......... ... .. ... ........ 56
3.2.2 Maintenance CoverR . ........ ... ... ... . ... .... 57
323 SideCoverL ...... ... .. . ... 58
324 SideCoverR...... ... .. . . 59
325 PanelUnit ....... ... .. . . . 60

3.26 FrontCover ........ ... .. . . .. . .. 61
3.27 IHCover. ... ... ... 64
3.28 TopCover ... 65
3.29 BottomCoverR........... ... .. ... ... .. ... ... 68
3.210 Bottom CoverL . ... ... ... ... . ... 70
3.211 Subtank Cover.......... ... .. ... 72
3.212 BoardBox Cover . ......... ... ... 74
3.2.13 Paper Guide CoverR. ...... ... .. ... .......... 75
3.2.14 PaperGuide CoverL.......................... 77
3.2.15 Exhaust FanCover . ............. ... ... ....... 78
3.216 UpperTray. .. ... 79
33 Frame. ... . e 80
3.3.1 Maintenance Part(s). . ......................... 80
3.3.2 LeverSensor. ....... ... 81
34 PF. . e 83
3.4.1 Maintenance Part(s). .. .............. ... ... .. .. 83
342 PF-ENCScale............................... 84
3.4.3 X SpeedReductionBelt........................ 87
3.4.4 PF Speed ReductionPouly ..................... 89
345 PFMotor ... ... ... .. 91
346 PFEncoder ........... .. . . . . .. ... 93
35 YRail... oo e 96
3.5.1 Maintenance Part(s). . ......................... 96
3.52 CRReturnPulley......... ... . ... ... ... 97
3.5.3 PressureRoller .......... .. ... ... .. . . ... 99
3.5.4 Carriage Lock Solenoid .. ..................... 100
3.5.5 CR Motor (DirectPulley) ...................... 102
356 Clamp FFC32....... ... .. .. . . . . ... 104
357 Clamp Tube ....... ... .. .. . .. . .. i 105
358 Clamp Bare64........... ... ... ... ... ..... 106

| CONFIDENTIAL |




XPJ1641SRE-M-00

359 TFence...... ... . . . . 107 387 CutterCap............. .. 146
3.510 SteelBelt. . ......... ... L 109 3.8.8 CutterSolenoid . ........... ... ... .. ... ..., 147
3.5.11 Bare Steel Sheet ... ...... ... ... ... ... .. L. 113 3.89 P-EdgeSensor........... ... ... ... .. 149
3.5.12 Roller Guide (Front). . ......... ... ... ... ... ... 115 3.8.10 CUISOr . ..o e 150
3.5.13 Roller Guide (Diagonal). . ...................... 116 3.8.11 VJCursor Roller Arm . . . ... ... ... .. 154
3.5.14 CROriginSensor. . ............ ... 117 3.812 ValveHead ............ ... .. ... ... .. .. ... 156
3.8.13 Head Connector. . .......... ... ............... 157
3.6 Platen R R R, 119 3814 PrintHead . 159
3.6.1 Maintenance Part(s) . ... 19 3.815 CRBOAM . . ..o 161
3.6.2 Platen Remove / Assemble . . ... 120 3816 CRENCOAET . ... ..ot 163
3.6.3  Platen Non-Reflecting Tape (9mm)............... 121 3.8.17 Lever Sensor- (1) . . ..o oo 164
3.6.4 AdsorptionFan ......... ... .. ... ... .. . ... ... 122 3.8.18 Lever Sensor-(2) . . ..o 166
3.6.5 Platen_heater ........... ... ... ... ... ... ... 123
3.6.6 Thermistor............ ... . ... . ... .. .. . ... ... 124 39 Subtank.......... ... 168
3.6.7 MediaHolder............ .. ... ... ... .. .... 125 3.9.1 Maintenance Part(s). . ........................ 168
3.6.8 PlatenlLabelSheet ........................... 126 392 Subtank ...... . ... ... 169
37 Maintenance . ..........c.ciiiiiirr 127 3.9.3  Two-way Valve Solenoid . ..........o.ven A
3.7.1 Maintenance Part(s) ........... ... ... ... ..... 127 A0 IH ..o e e 173
372 CapHead............ ... . . .. ... 128 3.10.1 Maintenance Part(s). . ........................ 173
3.7.3 Capping Station .................. ... ... ..... 130 3.10.2 JUNCTION2Board . .......... ... ... 174
3.7.4 Wiper. ... ... 132 3.10.3 CardHolderboard . . ......................... 175
3.7.5 VJI6Wiper . ... .. e 134 3.104 Ink Pack Connector . . ........................ 177
3.7.6 WiperSolenoid ................... ... ... ..... 136 3.10.5 IhInk Absorber. . ........ ... ... .. . .. . . .. ... 179
370 DEPUMD. 138 11 PaperGuIde ..o 180
3.8 CR . e 140 3.11.1 Maintenance Part(s). . ........... ... ... ...... 180
3.8.1 Maintenance Part(s) .......................... 140 3.11.2 Paper Guide F Upper Remove / Assemble .. ... ... 181
3.8.2 Manual Release of Carriage Lock . . .............. 141 3.11.3 Paper Guide R Remove / Assemble ............. 183
3.8.3 CR CoverRemove/Assemble .................. 142 3114 P_REARSensor .......... . ..., 184
3.8.4 CR BoardCover Remove/Assemble ............. 143 3.11.5 Thermistor (R1/R2) . ...... .. ... .. .. ... ... ... 185
3.8.5 Strong Solenoid Spring .. ............ ... ... 144 3116 PreHeater .. .......... ... . ... ... ... ... ..., 186
3.86 CutterSpring.......... ... 145 3.11.7 CoolingFan (24V) . . ... ... . . 187

| CONFIDENTIAL |




XPJ1641SRE-M-00

3.11.8 HEATERCONTBoard ........................ 188
3.11.9 Thermistor (F1/F2). ... ... ... ... ... ... .. ..... 190
3.11.10HeaterRelay3Board ......................... 191
311 11AfterHeater. .. . ... ... . L 193
312 BoardBoX. . ........ . i i i e 194
3.12.1 Maintenance Part(s) ............. ... .. ........ 194
3.12.2 CoolingFan-(1) ......... .. ... ... ... ....... 195
3.12.3 CoolingFan-(2) ......... .. ... ... 196
3124 ACFUSE. . ... i 198
3125 ACInlet-(MAIN) . . ... ... 200
3.12.6 ACInlet- (HEATER) .. ...... ... ... . ... . ... ... 202
3.12.7 Power SupplyBoard . ................. .. .. .... 204
3128 MAINBoard. ......... ... i 206
3.13 Roll MediaHolder. ................ i, 209
3.13.1 RollMediaHolderR. . ......................... 210
3.13.2 RollMediaHolder L. .......................... 212
314 Panel ... e e e 213
3141 Panel . ... 213
35 COoVer. ...t i it e e, 214
3.15.1 Maintenance Part(s) ............. .. ... ... .... 214
3.15.2 Cover Switch Assy. . . . ... ... 215
3.15.3 ExhaustFan.......... ... ... ... .. ... L. 217
3.154 Internal LED. . ....... ... . ... 218
316 Stand . ... . e e e 220
3161 Stand . . ... 220
3.16.2 Caster ... 221
3.16.3 Waste FluidBottle . . .......................... 222
317 Ink Tube /Fitting ...........c.c.iiiiiiiiiiinnnns 224

3.17.1 Maintenance Part(s). .. ............. ... ... .. .. 224
3.17.2 Ink Tube _PT04(2m) ........ ... ... 225
3.17.3 Ink Tube PTO4(1m) ........ .. ... ............ 226
3.17.4 Ink Tube PT04(3m) ................oo.... 227
3.17.5 Ink Tube _PT04_2-3(1m). ... .. 228
3.17.6 Thermoflon Tube (¢4) ... ... . ... ............. 229
3.17.7 Thermoflon Basic #1.6x3.2(1000mm)............ 230
3A78 IFitting. . ... .o 231
3A79 LFitting ....... ... . . . . 232
BATAQY Fitting . ... ... 233
BA7TMFFitting . ... ... 234
3AM8FFC/Cable ........ ... it i i i ieannn 235
3.18.1 Release CablefromClamp .................... 237
3.18.2 CNT-relay FFC1(VJ26) ... .................... 240
3183 Head FFC (D) ......... . . 242
3184 CR-FFC _ASSY . ..ot 244
3.18.5 JUNC FFCASSY. . ... 247
3.18.6 Panel FFCASSY .. ... .. . . . 250
3.18.7 Fuse -Terminal Blocks Cable. .. ................ 252
3.18.8 MAIN Side AC Inlet- FUSE Box Cable . .......... 253
3.18.9 Terminal Blocks - Power Supply Cable . .......... 255
3.18.10MAIN.DCCable ........... . ... ... ..... 256
3.18.11PF MotorCable . .......... ... ... ... ... ..... 257
3.18.12Adsorption FanCable ... ..................... 258
3.18.13Lever SensorCable ......................... 259
3.18.14CR Origin SensorCable ...................... 260
3.18.15CR MotorCable. .. .......................... 261
3.18.16CR Lock Solenoid Cable .. .................... 262
3.18.17CoverRCable.......... ... ... ... ... ... ..... 263
3.18.18CoverLCable ........... ... ... ... ... ... .... 264
3.18.19Wiper Solenoid Cable . ....................... 265

| CONFIDENTIAL |




XPJ1641SRE-M-00

3.18.20 Pump MotorCable ... ........................ 266
3.18.21LED LightCable 1. . ......... ... ... ... ... .... 267
3.18.22LED LightCable 1. .. ... ... ... ... ... ... . ... 268
3.18.23LED LightCable 2. . .......... ... ... ... ... ..... 269
3.18.24P_REAR SensorRelay Cable . . .. ............... 270
3.18.25Cooling Fan Relay Cable. . ... .................. 271
3.18.26Terminal Blocks -CNT Cable . .................. 272
3.18.27CNT_PSCable ....... ... ... ... . .. 273
3.18.28SerialCable. . ....... ... ... ... .. . . . .. 274
3.18.29Control Board - Heater Relay Board AC Cable. ... .. 275
3.18.30Platen_heater1 Cable ... ...................... 276
3.18.31Platen_heater2Cable .. ....................... 277
3.18.32Platen Thermistor1 Cable ... ................... 278
3.18.33Platen Thermistor2 Relay .. .................... 279
3.18.34After HeaterRelay ........................... 280
3.18.35After_Thermistor1 Relay . ...................... 281
3.18.36After_Thermistor2Relay . . ..................... 282
3.18.37Preheatert Relay. . .. ......... ... .. ... ... .... 283
3.18.38Preheater2Cable ............................ 284
3.18.39Pre_Thermistor1 Relay .. .......... ... ......... 285
3.18.40Pre_Thermistor2Relay ... ..................... 286
3.18.41FUSE-RLY Cable ............ ... .. ... ........ 287
3.1842JUNC _IDCable .......... ... ... .. ... ..., 288
3.18.43SC-SWCable ......... ... ... ... . . . . . .. 289
3.18.44CARD LEDCable. ........... ... ... .. ........ 290
3.18.45PG Origin SensorCable .. ..................... 291
3.18.46PG Origin SensorCable 2. . . . .................. 292
3.18.47Cutter Solenoid Cable . . . ...................... 293
3.18.48Color SensorCable . . .. ............. .. ... .. ... 294
3.18.49Subtank_High/Low Cable 1. .................... 295
3.18.50Subtank_High/Low Cable 2. .. .................. 296
3.18.51Subtank_High/Low Cable 3. .. .................. 297

3.18.52Subtank_High/Low Cable4 ... ................. 298
3.18.53Two-way valve Cable. . . .. .................... 299
3.18541/CCable1....... ... .. 300
3.18551/CCable2......... ... .. . . . 301
3.1856I/CCable3.......... ... ... . . 302
3.18571/CCable 4. ...... ... .. . . . 303
3.18.58Waste Fluid SensorCable. . .. ................. 304

4 Adjustment 305

41 Introduction. ...........c.iii it iiiennnnnn 306
4.2 Adjustmentltem................ ... ... .. i, 307
4.3 SteelBeltTension ..........cciiiiiriiiinennnnnn 308
431 Procedure ......... ... 308
4.4 X Speed ReductionBeltTension .................. 310
441 Procedure . ......... ... 310
45 CutterHeight............... ... . i, 312
451 Procedure . ......... ... .. 312
4.6 Edge Sensor/RearSensor....................... 314
4.6.1 Edge Sensor/ Rear Sensor Adjustment . ......... 314
47 Head. ........ ittt e et ea e 317
471 Procedure ........... .. ... 317
472 HeadSlant-Check .......... ... . ... ... ...... 318
4.7.3 HeadSlant-Adjustment ...................... 321
474 Uni-D (H Adjust2) ......... .. ................ 325
475 Bi-D(Print1). ... ... ... . . . 328
476 Bi-D(Print2)...... ... ... ... . . . 331
477 UniD/Bi-DCopy........ .. i 334
4.7.8 HeadAlignment-Tilt......................... 335

| 7]

| CONFIDENTIAL |




XPJ1641SRE-M-00

47.9 PrintPattern-Check............ ... .. .. ... .... 336
4.7.10 Mechanical Adjustment . ....................... 338
48 HeadHeight ...............c i, 339
481 Procedure ......... .. .. ... .. 339

5 Self Diagnosis 342

51 Introduction ............ ... .. . .. i 347
52 Preparation............. ... 348
521 Media....... ... . . . 348
522 PowerCable ........... ... .. ... .. ... .. ... ... 348
523 PanelView. ....... ... .. . ... . . . . . 349
5.24 Key. ... .. 349
525 ArrowKey . ... 349
526 LED ...... ... . . 350
527 PowerON . ... .. ... .. . . . 351
528 StartUp........ ... .. . 351
53 Operation .............. ittt 352
531 Procedure ........ ... . . ... ... 352
532 Menultems ........ ... .. . ... . ... 354
54 PlatenAdjustment............... ... .. . i 356
541 OperationPanel............ ... ... ........... 357
5.4.2 Operation Panel Pre = 47°C, Platen = 42°C. ... ... 357
5.5 Test ... ..ot i e e 358
551 Test/Menu.......... .. ... .. . . ... 358
55.2 Test/Memory Capacity. . ...................... 359
553 Test/Version........... ... . . ... 360
554 Test/Panel.......... .. ... .. . ... .. .. .. .. .... 361
5565 Test/Sensor....... ... ... ... . .. . ... ... ... 363

5.5.6 Cutter Solenoid Check. ....................... 364
557 TankStatus ............ ... .. ... ... ... ... 364
55.8 SolenoidValve Check ........................ 365
559 LockSolenoidCheck......................... 365
5.5.10 Wiper Solenoid Check ....................... 366
5511 LED Light. .. ... ... ... . . . 366
5512 CardLED....... ... ... .. . . . 367
5513 Test/Encoder .. ........ ... ... ... . ... ... .... 368
5514 Test/Fan....... ... ... . . . . . . .. 369
5515 Test/History . ...... ... ... . . . .. 370
5.5.16 Maintenance History . . . . ......... ... ... ... ... 371
5517 ShotCount. .. ... ... ... ... . . . .. 372
5518 HeadWiped. .. ... ... ... ... ... .. ... ... ..... 373
5.5.19 System ErrorHistory . .. ................ ... ... 374
5.5.20 Error Initialization. .......... .. ... ... .. ... .. 375
5.5.21 PrintInformation. . ........ ... .. ... .. ... . ..., 376
5.5.22 Numberof Prints . ......... ... .. ... .......... 377
5523 PrintedArea. .. ... ... .. ... . . ... 378
5524 Effect .. ... ... ... . ... 379
5525 InKType. ... 380
55.26 Head Height. .. ......... ... . ................ 381
5527 MediaWidth. .. ............................. 382
5.5.28 OperationTime . ......... ... ... .......... 383
5529 S/ICLOG .. 384
5.5.30 S/C Log Initialization ......................... 385
5.5.31 ink ConversionLog ......... ..., 386
55.32 Test/Head Signal . .......................... 387
55.33 Test/ TimeCheck ........................... 389
56 InkCharge............. it 390
56.1 InkCharge....... ... .. . . . i 390
57 Adjustment ............ .. . .. 391

| CONFIDENTIAL |




XPJ1641SRE-M-00

571 AdjustmentltemlList .......................... 392
5.7.2 Adjustment/ Rear/Edge Sensor . ................ 394
573 Calbration........... ... .. ... .. . . . L. 395
5.7.4 Platen Reflection Amount Measurement........... 396
575 Input. ... . 397
576 HeadNozzleCheck........................... 398
5.7.7 Head Nozzle Check Pattern .................... 399
578 SkewCheck........... ... ... . . . . i 403
579 HeadSlantCheck ............................ 404
5.7.10 Head Twist Adjust Pattern on Head Slant1 ........ 405
5711 Head TitonHead Slant2 ... . .................. 406
5.7.12 Adjustment / Uni-D/Bi-D Low/Middle/High. ......... 407
5.7.13 When Uni-D 320 VSD3 isselected . ... ........... 410
5.7.14 When Bi-D 320 VSD4 isselected . ............... 411
5.7.15 WhenBi-DALLisselected ..................... 412
5.7.16 Print (Print1/Print2/Print3) . .. ................... 413
5717 Uni-D/Setup . ... 414
5718 Bi-D/Setup .. ... 415
5719 Bi-DALL/Setup........ ... ... . i 416
5.7.20 Uni-D PrintPattern. . . .. ... ... ... .. ... ..... 417
5721 Bi-DPrint1Pattern .. .......... ... .. .......... 418
5722 Bi-DPrint2Pattern .. ......... ... .. ... ... ... 419
5723 Bi-DALL/Print3 ... ... ... .. . . . . 420
5.7.24 Uni-D/Bi-D/ICCW Copy. . . ..o 421
5.7.25 Adjustment/ Top & Bottom ... .................. 422
5.7.26 Adjustment/TestPrint ............ ... .. ....... 423
5.7.27 Adjustment/Longstore ........................ 424
5.7.28 Adjustment/Longstore 2. ...................... 425
5.7.29 Adjustment /Software Counter Initialization. ... ... .. 426
5.7.30 FeedingPitchCheck . ......................... 427
58 Cleaning.............. ittt it iiannnnnn 428

581 Cleaning/Menu ....... ... . ... .. ... 428
59 TestPrint.......... ... . i 429
591 TestPrint/Menu............................ 429
5.9.2 Test Print/ Adjustment ALL Pattern Print . ........ 430
5.9.3 Test Print/Parameter ALLPrint ................ 431
5.9.4 Test Print/Error History Print . . ................. 432
595 TestPrint/ SICLogPrint ...................... 433
5.9.6 Test Print/ Maintenance History Print............ 434
540 Parameter ............. it e 435
5.10.1 Parameter/Menu............................ 435
5.10.2 Initialization Adjustment.. . . .. .................. 436
5.10.3 Initialization / Uni/Bi/CCW Low/Middle/High . ... ... 437
5.10.4 Initialization/Servo . ........... ... ... ... . ..., 438
5.10.5 Initialization/ Counter ... ..................... 439
5.10.6 Parameter/Update .......................... 440
5.10.7 Update/ Rear/Edge Sensor. . ................. 441
5.10.8 Update / Uni /Bi/CCW Low/Middle/High . ......... 442
5.10.9 Update / Mechanical Parameter ................ 445
5.10.10 Update/Charge Flag. ... .................... 446
5.10.11 Update/DebugBit. . .................. ... ... 447
5.10.12 Update /Dot Control . . . . ..................... 448
5.10.13 Update / HeaterFlag. . . ... ................... 449
510.14 Update/Ink Type . .. ... ... L. 450
5.10.15 Update / Nozzle Check . . . ... ................. 451
5.10.16 Update / Periodic Cleaning. . . . ................ 453
5.10.17 Update /Cleaning Type.. . . . . ... .ot 454
5.10.18 Update/Color. . ........ .. ... 455
5.10.19 Update / Media Thickness .................... 456
5.10.20 Update / Uni-D/Bi-D Pattern . . . .. .............. 457
5.10.21 Update / Uni-D/Bi-D Dot . . . .. ................. 458
5.10.22 Update/PFSpeed . ......................... 459

| CONFIDENTIAL |




XPJ1641SRE-M-00

5.10.23 Update / Cleaning Time ... .................... 460 5.16.2 Speed Mode: Low . .......... ... ... ... .. ... 482

5.10.24 Update /ResetInkBag ....................... 461 5.16.3 Speed Mode /Menu. ......... ... ... .. ... 483
511 Servo . ... i e 462 517 HeadReplace ... ...... ... i 484

5111 Servo . ... 463 5171 Head Replace/Menu ........................ 484
B12 Endurance. .. .....ci ittt it it e e 464 6 Maintenance Mode 2 485

5.12.1 Endurance/Menu ....... ... . ... . ... ... ... 464

512.2 Endurance/CR Motor. . ... .. i, 465 6.1 Introduction.............. .ttt 486

5.12.3 Endurance /PF Motor ... ...................... 466 .

5.12.4 Endurance / CUtter. . .. ... ..ooove oo 467 1 Maintenance 487

5.12.5 Endurance /Pump............ccooien 468 71 Introduction............. ... iiiiiiiiiiiinnnnn 488

5.12.6 Endurance/Head Lock........................ 469

5.12.7 Endurance /Wiper. . .. ... ... 470 7.2 Periodical Services. . .......... ... . i i, 489

5.12.8 Endurance /Nozzle Print. . .. ................... 471 7.2.1 Periodic ReplacementParts ................... 489

5129 Endurance/Cleaning.............. ... ......... 472 7.2.2 Parts Which Require Inspection/Replacement . . . .. 490

5.12.10Endurance/Valve....... ... ... ... ... ... .... 473 7.3 Part Life Information . . . . . . . . ... 491

512.11GeneralEndurance . .. ............ .. ... .. ..... 474

5.12.12Endurance Check . ........... ... .. ... 475 74 JigsandTools .............iiiiiiiiniiiinnnnn. 492
513 PAPEr FEed . .« n e et e e et 476 741 Required TOOIs. .. ..o 492

5.13.1 PaperFeed/Menu ........... ... ... .. ........ 476 7.5 Lubrication/Bonding ................ ... ... ..., 493
514 ExControl .........cii ittt i i i 477 7.6 Transportationof Product........................ 494

5.14.1 ExControl/Menu. . ........ ... ... ... ... 477 .

5.14.2 EXCONtrol / VErsion - . ... oo oo 478 8 Product Overview 495

5.14.3 ExControl /Sensor. ......................... 0. A7 8 INrOAUCHON. « v v v e e e e et e e e e 496

5.14.4 ExControl/Heater............................ 480

o 8.2 Part NamesandFunctions ....................... 496

5.15 Paperlnltlal.... ................................... 481 821 FrontSection . . . . ... 497

5.15.1 Paperinitial /Menu ........................... 481 822 RearSection . . ... 498
5.16 SPEed MOTE . ..ottt et ee e et 482 823 OperationPanel............................. 499

5.16.1 Speed Mode /ltem ......................... 482 8.3 Printer Status ... ....oviiiiiiiete e 500

| CONFIDENTIAL |




8.3.1 Operating Status Type. . . ......... ... ... ... ... 500

9 Specifications 501

9.1 Product Specifications ........................... 502
9.1.1 Main Unit Specifications . . . . ................... 502
9.2 Options/SuppliesList .................. ..., 504
9.21 Supplies. . ... 504
9.3 Choosing a Place forthe Printer................... 505
9.3.1 Installation Environment Requirements ........... 505
9.3.2 RequiredSpace ........... ... ... 506

10 Appendix-1 507

10.1 Maintenance Part(s)List.......................... 508

11 Appendix-2 512

| M
| CONFIDENTIAL |




3 Parts Replacement

31 INtroduction ... ———— 53
3.2 Covers - Remove /| Assemble...........ccoeeeiiiiiiiiiiiinnnnns 54
3.2.1  Maintenance CoverL ........ccccoooiiiiiiiiiiiiiiiiiinn, 56
3.2.2 Maintenance Cover R ........cccooociiiieiiiiiiiiiiieeeen, 57
3.23 Side CoVerL ... 58
3.24 Side Cover R......ouiiiiiiiiiii 59
3.25 Panel Unit..........ooviiiiiii 60
3.2.6  Front COVEr ... 61
3.27  TH COVEN .o 64
3.2.8 TOP COVEN ..covveieeeeeeeeeeeeeeeee e 65
3.2.9 Bottom Cover R........cooiiiiiiiiii 68
3.2.10 Bottom CoverL ... 70
3.2.11 Subtank COVer .........oocciiiiiiiiiieee e 72
3.2.12 Board Box COVer.......cccccuviiiiiiiiiiiie 74
3.2.13 Paper Guide Cover R.........ooooiiiiiiiiiiieeeeeeeeeee 75
3.2.14 Paper Guide CoverL ......ccccvvviiiiiiiiiiiiieeeeeeeeeee 77
3.2.15 Exhaust Fan Cover .........cccccciiiiiiiiiiiiiiii 78

3.4

3.5

3.2.16 UPPEr Tray...coceeeeiieeeiiiieeee e e 79

Frame......oer s 80
3.3.1  Maintenance Part(s) ..........ccceeeeeiiriiiiiiiiicceen, 80
3.3.2  Lever SenSsor......ccccceeiiiiiii i 81

o 83
3.4.1  Maintenance Part(s) ..........ccceeeeeeeeiiiieiiiiin, 83
342 PF-ENCScale.....ccccceoiiiiaiiiiee e 84
3.4.3 X SpeedReductionBelt............ooooiiiiinnn. 87
3.4.4 PF Speed Reduction Pouly ............ooovvviiiininnnnnn.. 89
345  PFMOOr. ..o 91
346 PFENCOdEr .....oooovviiiiiiiiiii 93

B 5 11 96
3.5.1  Maintenance Part(S) ..........cccoevviiiiiiiiiiiiiiiiieee 96
3.52 CRReturn Pulley..........cccoiiiiiiiiiieeeee 97
3.5.3 Pressure Roller........coooiiiiiiiiiiiiie 99
3.5.4 Carriage Lock Solenoid ...........ccoovvvveieinniinnnnn. 100
3.5.5 CR Motor (Direct Pulley)...........cccoeiiiiriiiiiinnnee. 102
356 Clamp_FFC32 ... 104

| 47

| CONFIDENTIAL |




XPJ1641SRE-M-00

3.5.7 Clamp_Tube.......coviiiiiiiiiiiiii 105 3.7.1  Maintenance Part(S) ..........cccoeeviiiciiiiiiiiiiiiiee. 127
3.5.8 Clamp_Bare64 ... 106 3.7.2 CapHead ... 128
359 TFENCE e 107 3.7.3 Capping Station .......cccceeeeiiiiiiiiiiii, 130
3.510 SteelBelt......cccoeieiiiieeeeee e 109 K o =Y R 132
3.5.11 Bare Steel Sheet..........coooooiiii 113 3.7.5 VITO WIper oo 134
3.5.12 Roller Guide (Front) ........ccoooririrmiiiiciceeeeeeen. 115 3.7.6 Wiper Solenoid .........ccccoeeeiiiiiiiiiiiiiie, 136
3.5.13 Roller Guide (Diagonal).............ccoooviiiiiininnnnee. 116 3.7.7 DC PUMDP .ot 138
3.5.14 CR Origin SENSOr.......ccccuviiiiiiiiiiiiiiiiie 117 3.8 CR e —————————— 140
3.6 [ =1 =Y o 119 3.8.1  Maintenance Part(s) ..........ccceeeeveriieiiiiiiiiceeenn. 140
3.6.1  Maintenance Part(S)........ccccceeeeriiiiiiiiiiiiiiiee 119 3.8.2 Manual Release of Carriage Lock .................... 141
3.6.2 Platen Remove / Assemble...............ccccuvrrnnnee. 120 3.8.3 CR Cover Remove / Assemble..............ceuueeee. 142
3.6.3 Platen Non-Reflecting Tape (9mm)................... 121 3.8.4 CR BoardCover Remove / Assemble............... 143
3.6.4  Adsorption Fan.........ccccceiiiiiiiiii 122 3.8.5 Strong Solenoid Spring..........coooveviiiivviiiiinnnne. 144
3.6.5 Platen_heater........cccooooiiiiiiiii 123 3.8.6 Cutter Spring .......oeuvueiiiiiiiieeen 145
3.6.6 Thermistor.......cccccoeeviiiiiiiiiiiiccc e 124 3.87 CutterCap..ooeeiiiriiiiiiiee e 146
3.6.7 Media Holder ... 125 3.8.8 Cutter Solenoid..........ccccoeeiiiiiiiiiiii 147
3.6.8 Platen Label Sheet...........ccccooiiiiiiiiiiiie, 126 3.8.9 P-Edge Sensor........cccccooiiiiiiiiiii 149
3.7 Maintenance.........ccccceerii———————— 127 3.8.10  CUISON ...t 150

| CONFIDENTIAL |




XPJ1641SRE-M-00

3.8.11 VJCursor Roller Arm .......ccoovrveiiiiiiiiciieeeeeen 154 311 Paper GUIde .......oiiiiiieireeeeeessssss s s s s s e s snsnnssssns 180
3.8.12 Valve Head..........ooviiiiiiiiiiiiiii 156 3.11.1 Maintenance Part(S) ..........cccooevviiiiiiiiiiiiiiiee 180
3.8.13 Head Connector............ccoovviiiiieeiiiiccceee e 157 3.11.2 Paper Guide F Upper Remove / Assemble ...... 181
3.8.14 PrintHead .......cccccoeeiiiiiiiie 159 3.11.3 Paper Guide R Remove / Assembile................. 183
3.8.15 CRBOArd .....cocveieiiiiiee e 161 3.11.4 P_REAR S€NSOr......cociiiieieiiiieeeeee e 184
3.8.16 CRENCOAEr.......uiiiiiieeiiieeeeeeeeeeeee e 163 3.11.5 Thermistor (R1/R2)....cccceeiiiiiiiiiiiiiiiieenn, 185
3.8.17 Lever Sensor - (1) .o 164 3.11.6 Pre Heater ... 186
3.8.18 Lever Sensor - (2) ... 166 3.11.7 Cooling Fan (24V) ... 187
3.9 Subtank ... ————————— 168 3.11.8 HEATER CONT Board .........cccceeeiiveeriiieeeennee 188
3.9.1  Maintenance Part(S).......cccccceeeeiiiiiiiiiiiiiiee 168 3.11.9 Thermistor (F1/F2)......coooiiiiiiiieeee 190
3.9.2  Subtank ... 169 3.11.10 Heater Relay 3 Board............ccccciiiiiiiiiiiiiinee, 191
3.9.3 Two-way Valve Solenoid.............ccccceeeeieeeeennnn.. 171 3.11.11 AfterHeater ......ovvveeeeiiiei, 193
R0 L | R 173 R N = 1o T T o [ =T 194
3.10.1 Maintenance Part(S)........cccccceeeriiiiiiiiiiiiiiiee 173 3.12.1 Maintenance Part(S) ..........cccoeeveiiiiiiiiiiiiiinee 194
3.10.2 JUNCTION 2 Board .......cccceeeeueereeiiiieeeaieeennne 174 3.12.2 Cooling Fan = (1) .cueereeee e 195
3.10.3 Card Holder board............cccoeviiiiiiiiiiiiiee 175 3.12.3 Cooling Fan - (2)....ccoooeeiiiiiiiieeeeee 196
3.10.4 Ink Pack Connector...........cccccoeveiiiiiiiiiiiiiee 177 3124 AC FUSE ..o 198
3.10.5 Ih Ink AbSOrber......cuviiiiiiiii e 179 3.12.5 AC Inlet - (MAIN) .....ooiiiiiiiee e 200

| CONFIDENTIAL |




XPJ1641SRE-M-00

3.13

3.14

3.15

3.16

3.17

3.12.6 AC Inlet- (HEATER) ....cooviiiiiiieeeeee e 202
3.12.7 Power Supply Board ... 204
3.12.8 MAIN BOoard........cccccoueeeiiiiieeeiiee e 206

Roll Media Holder............oooiiiiiiiiiiieeeeeenenn e 209
3.13.1 Roll Media Holder R..........ooviiiiiiieeeeee 210
3.13.2 Roll Media Holder L...........cooiiiieiiiiieieee 212

Panel......oeee e 213
3141 Panel ..o 213

0 03 214
3.15.1 Maintenance Part(S)........ccccceeeeiiiiiiiiiiiiiiiiiee 214
3.15.2 Cover SWItCh ASSY .....ccooviiiiiiiiiii 215
3.15.3 Exhaust Fan ..o 217
3.15.4 Internal LED ... 218

Stand ... ———— 220
3.16.1 Stand......coeiiiiee e 220
3.16.2 Caster....cccuueiiiiiiiiieeeeeee 221
3.16.3 Waste Fluid Bottle ..o 222

Ink Tube / Fitting....ccoeeeeeeeecceccecc e 224

3.18

3.17.1 Maintenance Part(S) ..........cccoeeviiiiiiiiiiiiiiiiee 224
3.17.2 Ink Tube _PTO4(2mM)....cceeeieiiiiieiieeeeee e 225
3.17.3 Ink Tube _PTO4(1M)....cceeiiiiiiieeiiiee e 226
3.17.4 Ink Tube _PTO4(3M)....cccevriiiiiiieiieee e 227
3.17.5 Ink Tube _PT04_2-3(1M) ..eooiiieeiiiieeeieee e 228
3.17.6 Thermoflon Tube (Q4) ......cooeeeriiiiii, 229
3.17.7 Thermoflon Basic ®1.6x3.2(1000mm) ............. 230
3178 TFittiNg..ceeeeeeiie e 231
3179 L FittiNg..eeeeeiieee e 232
34710 Y Fitting weeeeeeiee e 233
34711 F Fitting...oee e 234

FFC / Cable......cccooiiiire e 235
3.18.1 Release Cable from Clamp .........cooovvveivrnannnnn. 237
3.18.2 CNT-relay FFC1(VJ26)......coiiiiieeiieeeeeeeene 240
3.18.3 Head FFC (D) ..ceeiiiiieeiiiiee e 242
3.18.4 CR-FFC_ASSY .oiiiiiiiieeieee e 244
3.18.5 JUNC_FFCASSY ...t 247
3.18.6 Panel FFCASSY......ccceiiiieeiieeeeeeeeeeeeeee 250

| CONFIDENTIAL |




XPJ1641SRE-M-00

3.18.7 Fuse -Terminal Blocks Cable........................... 252
3.18.8 MAIN Side AC Inlet - FUSE Box Cabile............. 253
3.18.9 Terminal Blocks - Power Supply Cable............. 255
3.18.10 MAIN_DC Cable.......ccccecueeeeiiiieeeiiee e 256
3.18.11 PF Motor Cable ........ccccceeiiiiiiiiiii 257
3.18.12 Adsorption Fan Cable............ccccvvvvvivicieeeeennn.. 258
3.18.13 Lever Sensor Cable ...........cccceeviiiiiiiiiiiiiee, 259
3.18.14 CR Origin Sensor Cable ...........ccccccceeiiiennnnn. 260
3.18.15 CR Motor Cable.........cceeeviiiiiiiiiiiiiiiiiieeees 261
3.18.16 CR Lock Solenoid Cable..............cccooiiiiinnnnee. 262
3.18.17 Cover RCable........ccccccvviiiiiiiiiiiiiii 263
3.18.18 CoverL Cable .........ccuvvieiiiiiiiiiiic e 264
3.18.19 Wiper Solenoid Cable.........cccccoovvviivircciiieanenn. 265
3.18.20 Pump Motor Cable ... 266
3.18.21 LED Light Cable 1 .......cccooiiiiiieeeeee 267
3.18.22 LED Light Cable 1........cccoeiiiieeeeeeeee 268
3.18.23 LED Light Cable 2.........ccccoiiiiieeee e 269
3.18.24 P_REAR Sensor Relay Cable............cccccunn..... 270

3.18.25

3.18.26

3.18.27

3.18.28

3.18.29

3.18.30

3.18.31

3.18.32

3.18.33

3.18.34

3.18.35

3.18.36

3.18.37

3.18.38

3.18.39

3.18.40

3.18.41

3.18.42

Cooling Fan Relay Cable..............ccccvvvvviinnnen. 271
Terminal Blocks - CNT Cable...............cc.... 272
CNT_PS Cable .....cccooiiieiiieiiee e 273
Serial Cable.........cooiiii 274

Control Board - Heater Relay Board AC Cable 275

Platen_heater1 Cable.............ccoovrvrviiivincennnn. 276
Platen_heater2 Cable............ccoevvvviviivenncinnnnn. 277
Platen Thermistor1 Cable...............ccccevvinnnnee. 278
Platen Thermistor2 Relay ...........cccooooeviii. 279
After_Heater Relay ..., 280
After_Thermistor1 Relay.........ccccccccccinnnnnnnn. 281
After_Thermistor2 Relay.................coevvvvvennnnnn. 282
Preheater1 Relay............ccoooiiiiiiiiiiiiiiieeee 283
Preheater2 Cable ...........cccoo i 284
Pre_Thermistor1 Relay..........ccccccooieiiiiinnn. 285
Pre_Thermistor2 Relay............cccccciiiiiiiiiinnnen. 286
FUSE-RLY Cable ......ccccoviiiiiiiiiieeeeee e 287
JUNC_ID Cable ......ccceeeeeiiiieeiieeeeee e 288

| CONFIDENTIAL |




XPJ1641SRE-M-00

3.18.43 SC-SW Cable .....cccvvvieiiiieeeieee e, 289
3.18.44 CARD_LED Cable.......cccooeeieiiiieeee e 290
3.18.45 PG Origin Sensor Cable...........cccccvvvceeeeeennnn. 291
3.18.46 PG Origin Sensor Cable 2............cccccceeeeeeeennnn. 292
3.18.47 Cutter Solenoid Cable..............ocooiiiiiiiiiiee. 293
3.18.48 Color Sensor Cable...........cooeuviiiiiiiiiiiiiieeeeens 294
3.18.49 Subtank_High/Low Cable 1..............cooiiiinnes 295
3.18.50 Subtank_High/Low Cable 2................cccceee 296
3.18.51 Subtank_High/Low Cable 3.............cccoccieeennee 297
3.18.52 Subtank_High/Low Cable 4.................cccceee 298
3.18.53 Two-way valve Cable .............ccooiiiiiiiiiiiee 299
3.18.54 1/C Cable 1 ... 300
3.18.55 1/C Cable 2 ..o 301
3.18.56 1/C Cable 3 ..o 302
3.18.57 1/IC Cable 4 ..o 303
3.18.58 Waste Fluid Sensor Cable................ccccnnnnnnee 304

| CONFIDENTIAL |




3.1 Introduction XPJ1641SRE-M-00

3.1 Introduction

This chapter provides information on removal and replacement of service parts.

Chapter TOC=> 3 Parts Replacement
Index by Section
=> 3.2 Covers - Remove / Assemble

Py WARNING]

Before starting part(s) replacement, always perform following operations. = 3.3 Frame
+ Turn OFF power. ;: gg $FRai|
* Remove power plug from outlet, in order to avoid electric shock and/or system => 3.6 Platen
circuit damage. => 3.7 Maintenance
* Remove all the cables connected to printer. =>3.8CR
=> 3.9 Subtank
=>3.10 IH

=> 3.11 Paper Guide
=> 3.12 Board Box
=> 3.13 Roll Media Holder

4 CAUTION

Components in printer can be disassembled only if instructed so in this manual. Do => 3.14 Panel

not disassemble Frame components and/or other components that are not => 3.15 Cover

instructed. => 3.16 Stand

The printer has been assembled in MUTOH factory with extremely high precision up => 3.17 Ink Tube / Fitting

to 1/100mm. If disassembled inappropriately, normal functionality may not be =>3.18 FFC / Cable

restored. Exploded Viiew => Appendix

» Perform necessary lubrication and bonding after restoration in accordance with
Chapter 7 Lubrication / Bonding.

» Pictures and illustrations are taken at development phase. Thus specification and
procedure may not be up-to-date.

| CONFIDENTIAL |




3.2 Covers - Remove / Assemble

3.2 Covers - Remove / Assemble

Chapter TOC=> 3 Parts Replacement

This section describes the procedures to remove and reinstall Covers.

Followings describe the list of Cover parts.

(\[o} ’ Name Reference
1 |Maintenance Cover L 3.2.1 Maintenance Cover L
2 |Maintenance Cover R 3.2.2 Maintenance Cover R
3 |Side Cover L 3.2.3 Side Cover L
4 |Side Cover R 3.2.4 Side Cover R
5 |Panel Unit 3.2.5 Panel Unit
6 |Front Cover 3.2.6 Front Cover
7 |IH Cover 3.2.7 IH Cover
8 |Top Cover 3.2.8 Top Cover
9 |Bottom Cover R 3.2.9 Bottom Cover R
10 |Bottom Cover L 3.2.10 Bottom Cover L
11 | Subtank Cover 3.2.11 Subtank Cover
12 |Board Box Cover 3.2.12 Board Box Cover
13 |Paper Guide Cover R 3.2.13 Paper Guide Cover R
14 |Paper Guide Cover L 3.2.14 Paper Guide Cover L
15 | Exhaust Fan Cover 3.2.15 Exhaust Fan Cover
16 |Upper Tray 3.2.16 Upper Tray

XPJ1641SRE-M-00

(10

| CONFIDENTIAL |




3.2 Covers - Remove / Assemble XPJ1641SRE-M-00

(NOTE)

Removal and installation of the Panel is introduced in this section for the
convenience.

e

Exploded Viiew

=> 11-31 Cover - (1)

=>11-32 Cover - (2)

=>11-33 Cover - (3)

=>11-34 Cover - (4)

Index by Section=> 3.1 Introduction

| CONFIDENTIAL |




3.2 Covers - Remove / Assemble XPJ1641SRE-M-00

3.21 Maintenance Cover L

4 Remove maintenance cover L.

This sub-section explains removal and
assemble of titled part(s).

A : Maintenance Cover L QP %\)
| )

Exploded Viiew
=>11-33 Cover - (3)

5 To Assemble unit, reverse the removal procedure.
@ Tools, Jigs, and Maintenance Part(s)

Maintenance Part(s) Reference

No.

Section Top => 3.2 Covers - Remove / Assemble
- Alt + < Return to Previosu Page

1 Open front cover.

2 Open maintenance cover L.
3 Move maintenance cover L to the left.

A : Maintenance Cover L

3.2.1 Maintenance Cover L | 56

| CONFIDENTIAL |




3.2 Covers - Remove / Assemble XPJ1641SRE-M-00

3.2.2 Maintenance Cover R ,
4 Remove maintenance cover R.

This sub-section explains removal and
assemble of titled part(s).

A : Maintenance Cover R %\)

I %)
Exploded Viiew (

=>11-33 Cover - (3)

5 To Assemble unit, reverse the removal procedure.

@ Tools, Jigs, and Maintenance Part(s)

Maintenance Part(s) Reference

No. (NOTE )

* removal and assemble of titled parts are the same in XPJ-1682SR and in XPJ-
1641SR.

+ XPJ-1641SR may be used here.

1 Open front cover.

2 Open maintenance cover R.

3 Move maintenance cover R to the left.

Section Top => 3.2 Covers - Remove / Assemble
Alt + < Return to Previosu Page

A : Maintenance Cover R

3.2.2 Maintenance Cover R | 57
| CONFIDENTIAL |




3.2 Covers - Remove / Assemble XPJ1641SRE-M-00
3.2.3 Side Cover L

3 Remove screw(s).

This sub-section explains removal and A : PTight Bind Screw M4x12 (x2)
assemble of titled part(s).

A : Side Cover L

(T TP ) e —®

Exploded Viiew
=>11-33 Cover - (3)

—_—

4 Remove screw(s).
@ Tools, Jigs, and Maintenance Part(s)

A : PTight Bind Screw M4x12 (x3) O_@
Maintenance Part(s) Reference

Phillips Screwdriver No.2 Generic Item : :

No.

1 Open front cover.

2 Remove screw(s). O @

A : Round Head Screw with Split
Washer M4x10 (x2) @“O

5 Remove side cover L.

6 To Assemble unit, reverse the removal procedure.

Section Top => 3.2 Covers - Remove / Assemble

Alt + < : Return to Previosu Page

3.2.3 Side Cover L | 58
| CONFIDENTIAL |




3.2 Covers - Remove / Assemble XPJ1641SRE-M-00
3.24 Side Cover R

3 Remove screw(s).

This sub-section explains removal and A : PTight Bind Screw M4x12 (x2)
assemble of titled part(s).

A : Side Cover R

(TP e 3,

Exploded Viiew
=>11-33 Cover - (3)

—_—

4 Remove screw(s). O
@ Tools, Jigs, and Maintenance Part(s) A : PTight Bind Screw M4x12 (x3) @

Maintenance Part(s) Reference

\[e} @ O

Phillips Screwdriver No.2 Generic Item

1 Open front cover.

2 Remove screw(s). @ O

A : Round Head Screw with Split @@= : )
Washer M4x10 (x2)

5 Remove side cover R.

6 To Assemble unit, reverse the removal procedure.

Section Top => 3.2 Covers - Remove / Assemble

Alt + < : Return to Previosu Page

3.2.4 Side Cover R | 59
| CONFIDENTIAL |




3.2 Covers - Remove / Assemble

3.25 Panel Unit

XPJ1641SRE-M-00

This sub-section explains removal and
assemble of titled part(s).

A : Panel UnitAssy :
]

Exploded Viiew
=>11-30 Panel

@ Tools, Jigs, and Maintenance Part(s)

Maintenance Part(s) Name
No.
DG-49289 Panel UnitAssy 11-30 Panel
3.14 Panel

Reference

_

Panel Unit is fixed with 4 latches in
the front stay R.

A : Latch (x4)
B : Front Stay R

o—® ®&--0
(TP ) e

Exploded Viiew
=>11-2 Frame - (2)

o—® &—-0

DG-49290

Panel FFCAssy

1 Open front cover.

B
C : Front Cover
D : Front Stay R

_ .

* Press front latch(es) (x2).
« Lift the front portion.
+ Pull the unit. 6

2 Litt panel unit.
A : Panel Unit Assy GP
: Latch (x2)

®

3 Remove panel FFC.
A : Panel UnitAssy - back side GP

B : Panel FFC Assy

4 Remove panel unit.

5 ToAssemble unit, reverse the removal procedure.

3.2.5 Panel Unit

rro

Section Top => 3.2 Covers - Remove / Assemble
Alt + <  Return to Previosu Page

60

| CONFIDENTIAL |




3.2 Covers - Remove / Assemble

3.26 Front Cover

XPJ1641SRE-M-00

This sub-section explains removal and
assemble of titled part(s).

A : Front Cover

_

Exploded Viiew
=>11-32 Cover - (2)

4 Remove screw(s).

A : Round Head Screw with Split
Washer M3x5 (x2)

@ Tools, Jigs, and Maintenance Part(s)

Maintenance Part(s) Name
No.

Phillips Screwdriver No.2

Reference

Generic Item

Hex wrench 4mm

Generic Item

(NOTE )
FFIBIE 2 ATAVET,

5 Remove screw(s).

A : Round Head Screw with Split
Washer M3x5 (x2)

1 Remove side cover R.
=> 3.2.1 Maintenance Cover L
Remove side cover L.
=> 3.2.4 Side Cover R

3 Remove panel unit.
=> 3.2.5 Panel Unit

3.2.6 Front Cover

6 Remove screw(s).

A : Rotary Dumper 3NL
B : P Tight Bind M3x6 (x2)

| 61
| CONFIDENTIAL |




3.2 Covers - Remove / Assemble

7 Remove rotary dumper 3NL.
A : Rotary Dumper 3NL

XPJ1641SRE-M-00

10 Remove stopper (R).

A : Stopper
Hexagon Socket Head Bolt
M4x10 (x1)

8 Remove screw(s).

A : Rotary Dumper 3NR
B : PTight Bind ScrewM3x6 (x2)

11 Remove stopper (L).

A : Stopper
Hexagon Socket Head Bolt
M4x10 (x1)

9 Remove rotary dumper 3NL.
A : Rotary Dumper 3NR

3.2.6 Front Cover

12 Remove front cover axis (L).

A : Front Cover axis

_

* Open front cover by 3
centimeters.

» Do the job while another man
holds the front cover.

| 62
| CONFIDENTIAL |




3.2 Covers - Remove / Assemble

13 Remove front cover axis (R).

A : Front Cover axis

(NOTE ) 4(

* Open front cover by 3

centimeters. @

* Do the job while another man
holds the front cover.

14 Remove front cover.

15 To Assemble unit, reverse the removal procedure.

rro

Section Top => 3.2 Covers - Remove / Assemble
Alt + <  Return to Previosu Page

3.2.6 Front Cover

XPJ1641SRE-M-00

| 63
| CONFIDENTIAL |




3.2 Covers - Remove / Assemble XPJ1641SRE-M-00
3.2.7 IH Cover

3 Remove screw(s).

This sub-section explains removal and A:lH (.:over @-
assemble of titled part(s). B : S Tight Cup M3x8 (x2)
A :IH Cover

_

Exploded Viiew
=>11-251H - (2)

R
1 ®
4 Remove screw(s).
@ Tools, Jigs, and Maintenance Part(s) A : IH Cover %\)
Maintenance Part(s) Reference B : S Tight Cup M3x8 (x2)
N\[o}
Phillips Screwdriver No.2 Generic Item
1 Remove s/IC card(s). . .
2 Remove ink cartridge(s). @

A: SIC Card(s) (B) (B)

B : Ink Cartridge(s)

5 Remove IH Cover .

| 6 To Assemble unit, reverse the removal procedure.

reo

Section Top => 3.2 Covers - Remove / Assemble
Alt + < : Return to Previosu Page

3.2.7 IH Cover | 64
| CONFIDENTIAL |




3.2 Covers - Remove / Assemble

3.2.8 Top Cover

XPJ1641SRE-M-00

This sub-section explains removal and
assemble of titled part(s). %\)

A : Top Cover

_

Exploded Viiew
=>11-32 Cover - (2)

6 Remove the cable.

A : Exhaust Fan
B : Vacuum Fan Cable

@ Tools, Jigs, and Maintenance Part(s)

Maintenance Part(s) Reference

No.

Phillips Screwdriver No.2 Generic Item

Remove side cover R.

=> 3.2.1 Maintenance Cover L
Remove side cover L.

=> 3.2.4 Side Cover R
Remove panel unit.

=> 3.2.5 Panel Unit

Remove front cover.

=> 3.2.6 Front Cover
Remove IH cover.

=>3.2.7 IH Cover

a b WO DN =

(NOTE )

* Removal of IH cover is recommended.
* You may remove top cover while IH cover remains.
» However, removal of top cover may scratch IH cover.

7 Remove screw(s).

A : Top Cover
B : Tap Tight S Bind M4x8 (x2)

NOTE ) oessssssss—
» Screw(s) B (x2) fix LED Light

(right).
» LED Light falls free as the

screw(s) removed.

» Hold LED Light (right) while
removing the screw(s).

3.2.8 Top Cover

8 Remove LED Light.

A : Top Cover
B : LED Assy (X1)

(NOTE )

Remove one LED Light (right) in
this jov sequence.

| 65
| CONFIDENTIAL |




3.2 Covers - Remove / Assemble

9 Remove the cable.

A : LED Light Cable 1
B : Saddle Clamp

XPJ1641SRE-M-00

12 Remove screw(s).

A : Top Cover
B : Tap Tight S Bind M4x8 (x1)

T

10 Assemble LED Light.

A : Top Cover
B : LED Assy (x1)
C: Clamp

_

Attach the cable to clamp
temporarily.

13 Remove screw(s).

A : Top Cover
B : Tap Tight S Bind M4x8 (x9)

11 Remove screw(s).

A : Top Cover
B : Tap Tight S Bind M4x8 (x2)

O
®

3.2.8 Top Cover

14 Remove top cover.

A : Top Cover

_

Removal from the back side is
recommended.

1 5 To Assemble unit, reverse the removal procedure.

| 66
| CONFIDENTIAL |




3.2 Covers - Remove / Assemble XPJ1641SRE-M-00

e

Section Top => 3.2 Covers - Remove / Assemble
Alt + <  Return to Previosu Page

| 67

3.2.8 Top Cover
| CONFIDENTIAL |




3.2 Covers - Remove / Assemble

3.29 Bottom Cover R

XPJ1641SRE-M-00

This sub-section explains removal and
assemble of titled part(s).

A : Bottom Cover R

_

Exploded Viiew
=>11-33 Cover - (3)

Remove screw(s).

A : Bottom Cover R
B : S Tight Cup M4x10(x4)

@ Tools, Jigs, and Maintenance Part(s)

Maintenance Part(s) Reference

No.

Phillips Screwdriver No.2 Generic Item

1 Remove maintenance cover R.
=> 3.2.2 Maintenance Cover R

2 Remove screw(s).
A : S Tight Cup M4x12 (x2)

Remove bottom cover R.
A : Latch Hole (x3)

3.2.9 Bottom Cover R

_

Bottom cover is fixed with latch(es)
(x3) in the frame.

A : Bottom Cover
B : Latch (x3)

Gf

To Assemble unit, reverse the removal procedure.

| 68
| CONFIDENTIAL |




3.2 Covers - Remove / Assemble XPJ1641SRE-M-00

e

Section Top => 3.2 Covers - Remove / Assemble
Alt + <  Return to Previosu Page

| 69
| CONFIDENTIAL |

3.2.9 Bottom Cover R




3.2 Covers - Remove / Assemble

3.2.10 Bottom Cover L

XPJ1641SRE-M-00

This sub-section explains removal and
assemble of titled part(s).

A : Bottom Cover L

_

Exploded Viiew
=>11-33 Cover - (3)

Remove screw(s).

A : Bottom Cover L
B : S Tight Cup M4x10 (x4)

I

GP

O
®

@ Tools, Jigs, and Maintenance Part(s)

Maintenance Part(s)

No.

Phillips Screwdriver No.2

Reference

Generic Item

1 Remove maintenance cover L.
=> 3.2.1 Maintenance Cover L

2 Remove screw(s).
A : S Tight Cup M4x12 (x2)

Remove bottom cover L.
A : Latch Hole (x3)

i

5 &

3.2.10 Bottom Cover L

_

Bottom cover is fixed with latch(es)
(x3) in the frame.

A : Bottom Cover
B : Latch (x3)

Gf

To Assemble unit, reverse the removal procedure.

| 70
| CONFIDENTIAL |




3.2 Covers - Remove / Assemble XPJ1641SRE-M-00

e

Section Top => 3.2 Covers - Remove / Assemble
Alt + <  Return to Previosu Page

| 71
| CONFIDENTIAL |

3.2.10 Bottom Cover L




3.2 Covers - Remove / Assemble

3.2.11 Subtank Cover

This sub-section explains removal and
assemble of titled part(s).

A : Subtank Cover

Exploded Viiew
=>11-33 Cover - (3)
=>11-2 Frame - (2)

@ Tools, Jigs, and Maintenance Part(s)

Maintenance Part(s) Reference

No.

Phillips Screwdriver No.2 Generic Item

1 Remove side cover L.
=> 3.2.3 Side Cover L

2 Remove screw(s).

A : Subtank Cover
B : S Tight Cup M4x6 (x3)

XPJ1641SRE-M-00

3 Remove screw(s).

A : Subtank Cover
B : S Tight Cup M4x6 (x2)

4 Remove screw(s).

A : Subtank Cover
B : S Tight Cup M4x6 (x4)

3.2.11 Subtank Cover

5 Remove Subtank cover.
A : Subtank Cover

| 72
| CONFIDENTIAL |




3.2 Covers - Remove / Assemble XPJ1641SRE-M-00

* Move Subtank cover to the right.
* Pull the cover. N
* Prevent interferance with shaft

stopper. %

A : Subtank Cover
B : Shaft Stopper L

_ (?

6 To Assemble unit, reverse the removal procedure.

e

Section Top => 3.2 Covers - Remove / Assemble
Alt + <  Return to Previosu Page

| 73
| CONFIDENTIAL |

3.2.11 Subtank Cover




XPJ1641SRE-M-00

3 Remove screw(s). . .

A : Board Box Cover

B : Round Head Screw with Split
Washer M3x6 (x3)

3.2 Covers - Remove / Assemble

3.2.12 Board Box Cover

This sub-section explains removal and
assemble of titled part(s). %\)

A : Board Box Cover

_

Exploded Viiew

=>11-28 Board Box

4 Remove screw(s).
@ Tools, Jigs, and Maintenance Part(s) A : Board Box Cover
B : Round Head Screw with Split

Washer M3x6 (x5) . . .

Phillips Screwdriver No.2 Generic ltem ® )

Maintenance Part(s) Reference

No.

1 Remove all the AC cables.
® ® (B ® ®

2 Remove screw(s).

A : Board Box Cover C?

B : Round Head Screw with Split
Washer M3x6 (x6)

5 Remove board box cover.

A : Board Box Cover

6 To Assemble unit, reverse the removal procedure.

Section Top => 3.2 Covers - Remove / Assemble
Alt + < I Return to Previosu Page

®0 8 0@

3.2.12 Board Box Cover | 74
| CONFIDENTIAL |




3.2 Covers - Remove / Assemble

3.2.13 Paper Guide Cover R

XPJ1641SRE-M-00

This sub-section explains removal and
assemble of titled part(s).

A : Paper Guide Cover R

(TP e 1y

Exploded Viiew
=>11-33 Cover - (3)

5 Remove screw(s).

A : Pressure Lever Knob

B : Round Head Screw with Split
Washer M4x8 (x1)

6 Remove pressure lever knob.

BA—0—®

@ Tools, Jigs, and Maintenance Part(s)

Maintenance Part(s) Reference

No.

Phillips Screwdriver No.2 Generic Item

1 Open front cover.
Remove maintenance cover R.
=> 3.2.2 Maintenance Cover R

Remove bottom cover R.
=> 3.2.9 Bottom Cover R

7 Remove screw(s).

A : Paper Guide Cover R
B : S Tight Cup M4x10 (x1)

4 Pull pressure lever.

A : Pressure Lever

8 Remove screw(s).

A : Paper Guide Cover R
B : PTight Bind ScrewM4x10 (x2)

3.2.13 Paper Guide Cover R

| CONFIDENTIAL |




3.2 Covers - Remove / Assemble XPJ1641SRE-M-00

9 Remove screw(s).

A : Paper Guide Cover R
B : PTight Bind ScrewM4x10 (x1)

10 Remove Paper Guide Cover R.

1 1 To Assemble unit, reverse the removal procedure.

rro

Section Top => 3.2 Covers - Remove / Assemble
Alt + <  Return to Previosu Page

3.2.13 Paper Guide Cover R
| CONFIDENTIAL |




3.2 Covers - Remove / Assemble XPJ1641SRE-M-00

3.2.14 Paper Guide Cover L

5 Remove screw(s).

This sub-section explains removal and A : Paper Guide Cover L
assemble of titled part(s). QP B : PTight Bind ScrewM4x10 (x2) C)
A : Paper Guide Cover L

(1P ) s OO

Exploded Viiew
=>11-33 Cover - (3)

6 Remove Paper Guide Cover L.

@ Tools, Jigs, and Maintenance Part(s)

Maintenance Part(s) Reference 7 To Assemble unit, reverse the removal procedure.
N\[o}
Phillips Screwdriver No.2 Generic Item
1 Open front cover. Section Top => 3.2 Covers - Remove / Assemble
Remove maintenance cover L. Alt+ < - Return to Previosu Page

=> 3.2.1 Maintenance Cover L

Remove bottom cover L.
=> 3.2.10 Bottom Cover L

4 Remove screw(s).

A : Paper Guide Cover L
B : S Tight Cup ScrewM4x10 (x1)

3.2.14 Paper Guide Cover L | 77
| CONFIDENTIAL |




3.2 Covers - Remove / Assemble XPJ1641SRE-M-00

3.2.15 Exhaust Fan Cover

_

This sub-section explains removal and Attach the cover of which port faces @
assemble of titled part(s). the arrow direction. »
A : Blow direction
A : Exhaust Fan C %\)
xhaust Fan Lover B : Exhaust Port

(1P ) s é,

Exploded Viiew
=>11-32 Cover - (2)

e

@ Tools, Jigs, and Maintenance Part(s) Related issue => 3.15.3 Exhaust Fan

Section Top => 3.2 Covers - Remove / Assemble
Chapter TOC=> 3 Parts Replacement
Alt + < Return to Previosu Page

Maintenance Part(s) Reference

No.

Phillips Screwdriver No.2 Generic Item

1 Remove screw(s).

A : Exhaust Fan Cover %)
B : S Tight Bind M3x6 (x4)

» Exhaust Fan Cover may fall free
as the screw(s) removed.

* Hold the cover while removing
the screw(s).

2 Remove exhaust fan cover.

3 To Assemble unit, reverse the removal procedure.

3.2.15 Exhaust Fan Cover | 78
| CONFIDENTIAL |




3.2 Covers - Remove / Assemble XPJ1641SRE-M-00

3.2.16  Upper Tray

Section Top => 3.2 Covers - Remove / Assemble
Chapter TOC=> 3 Parts Replacement

Alt + <  Return to Previosu Page

This sub-section explains removal and
assemble of titled part(s).

A : Upper Tray g@
A : Upper Cover

_

Exploded Viiew
=> 11-33 Cover - (2)

@ Tools, Jigs, and Maintenance Part(s)

Maintenance Part(s) Reference

No.

Phillips Screwdriver No.2 Generic Item

1 Remove screw(s).

A : Upper Tray
B : Tap Tight S Bind M4x8 (x4)

GP

2 Remove upper tray.
3 Remove upper cover.

4 To Assemble unit, reverse the removal procedure.

3.2.16 Upper Tray | 79
| CONFIDENTIAL |




3.3 Frame XPJ1641SRE-M-00

3.3 Frame

3.3.1 Maintenance Part(s)

Exploded Viiew
=>11-1 Frame - (1)
=>11-2 Frame - (2)

Reference

CR HP Sensor, Lever Sensor 3.3.2 Lever Sensor

Index by Section=> 3.1 Introduction
Alt + <  Return to Previosu Page

3.3.1 Maintenance Part(s) | 80
| CONFIDENTIAL |




3.3 Frame XPJ1641SRE-M-00

3.3.2 Lever Sensor 3
@ i

®

Remove Paper Guide R lid.
A : Paper Guide R

This sub-section explains removal and . .
assemble of titled part(s). B : Paper Guide R Lid (x1)
C : S Tight Cup M3x6 (x4)

A : CR HP Sensor, Lever Sensor

S
(TTP) e LD — E

Exploded Viiew é\) => 11-27 Paper Guide - (2)

=>11-2 Frame - (2)
Electric Diagram
=> 11-4 Electric Diagram

@ Tools, Jigs, and Maintenance Part(s) 4 Release hook(s). @

A : CR HP Sensor, Lever Sensor

Maintenance Part(s) Name Reference
NS B : Hook 1-2
C : Hook 3 —@
DF-49471 CR HP Sensor, Lever Sensor
Phillips Screwdriver No.2 Generic Item NOTE ) m—
Round nose Plyers Generic Item Apply round nose Plyers.

5 Remove lever sensor.

1 Remove side cover R.
=> 3.2.4 Side Cover R

6 To Assemble unit, reverse the removal procedure.

2 Remove the cable.

A : CR HP Sensor, Lever Sensor NOTE ) — )
B : 3.18.13 Lever Sensor Cable Apply thread locker. {/ ‘\l

3.3.2 Lever Sensor | 81
| CONFIDENTIAL |




3.3 Frame XPJ1641SRE-M-00

e

Section Top => 3.3 Frame
Alt + <  Return to Previosu Page

| 82
| CONFIDENTIAL |

3.3.2 Lever Sensor




3.4 PF XPJ1641SRE-M-00

34 PF

3.4.1 Maintenance Part(s)

e

Exploded Viiew

=>11-3 PF - (1)

=>11-4 PF - (2)

=>11-5 PF - (3)
PF-ENC Scale 3.4.2 PF-ENC Scale
X Speed Reduction Belt 3.4.3 X Speed Reduction Belt
PF Speed Reduction Pouly 3.4.4 PF Speed Reduction Pouly
PF Motor ASSY 3.4.5 PF Motor
PF Encoder Assy 3.4.6 PF Encoder

rro

Index by Section=> 3.1 Introduction
Alt + <  Return to Previosu Page

| 83
| CONFIDENTIAL |

3.4.1 Maintenance Part(s)




3.4 PF XPJ1641SRE-M-00

3.4.2 PF-ENC Scale

This sub-section explains removal and
assemble of titled part(s).

A : PF-ENC Scale

_

Exploded Viiew
=>11-5 PF - (3)

@ Tools, Jigs, and Maintenance Part(s)

Maintenance Part(s) Name
No.
DG-40320 PF-ENC Scale

Reference

11-5 PF - (3)

4

Remove screw(s).

A : X Speed Reduction Belt
B : Grid Roller Holder

C : Round Head Screw with Split
Washer M4x8 (x2)

Remove Grid Roller holder.

_

» Grid roller holder falls free when
screw(s) are removed.

* Remove screw(s) while holding
the holder..

8!

—®

Phillips Screwdriver No.2

Generic ltem

1 Remove maintenance cover L.
=> 3.2.1 Maintenance Cover L

Remove side cover L.
=> 3.2.3 Side Cover L

3 Remove bottom cover L.
=> 3.2.10 Bottom Cover L

3.4.2 PF-ENC Scale

_

+ B and C are attached to grid
roller holder.

» Donotdrop B and C. Grid Roller
Holder

D : Polyslider 1218
E : PF thrust spring guide

Remove spring.

A : PF Scale Holder
B : PF Thrust Spring 2

| 84
| CONFIDENTIAL |




3.4 PF

XPJ1641SRE-M-00

7 Remove screw(s).

A : PF Scale Holder
B : P Tight Cup M3x8 (x4)

8 Remove PF scale holder.

1 1 Remove PF encoder scale.
A : PF Encoder Scale

9 Remove screw(s).

A : PF Encoder Mounting Plate

B : Round Head Screw with Split
Washer M3x8 (x2)

10 Remove PF encoder mounting plate.

12 To Assemble unit, reverse the removal procedure.

_

Do not touch grey area of PF
encoder scale.

A : PF Encoder
B : Grey Area

@

(NOTE )

Reverse charactor is the roght side.
A : PF Encoder

B : Reverse charactor QD/

3.4.2 PF-ENC Scale

_

PF Encoder Scale and PF Encoder
must not interfere each other.

A : PF Encoder Scale
B : PF Encoder

| 85
| CONFIDENTIAL |




3.4 PF XPJ1641SRE-M-00

e

Section Top => 3.4 PF
Alt + <  Return to Previosu Page

| 86
| CONFIDENTIAL |

3.4.2 PF-ENC Scale




3.4 PF XPJ1641SRE-M-00

3.4.3 X Speed Reduction Belt

5 Loosen screw(s).

This sub-section explains removal and g : ;F MC:':I" M:l;"t Plate b sol
assemble of titled part(s). : Round Head Screw with Split
part(s) Washer M4x8 (x4) ©_
A : X Speed Reduction Belt C : X Speed Reduction Belt t
6 Push up PF motor mount plate. _O O_
I .

7 Remove X Speed Reduction Belt.

Exploded Viiew

=> 11-5 PF - (3)

[ ] ®_

8 To Assemble unit, reverse the removal procedure.

@ Tools, Jigs, and Maintenance Part(s)

Maintenance Part(s) Name Reference 9 Adjust tension of the belt.
No. => 4.4 X Speed Reduction Belt Tension
DF-43883 X Speed Reduction Belt 11-5 PF - (3)
Phillips Screwdriver No.2 Generic Item NOTE ) m—
Hex Wrench (3mm) Generic Item Reverse charactor is the roght side.
Tension Gauge Generic Item A : PF Encoder
Max 40N (4,080gf) B : Reverse charactor QD/

1 Remove maintenance cover L.
=> 3.2.1 Maintenance Cover L
Remove side cover L.
=> 3.2.3 Side Cover L

3 Remove bottom cover L.
=> 3.2.10 Bottom Cover L

4 Remove PF Encoder Scale.
=> 3.4.2 PF-ENC Scale

3.4.3 X Speed Reduction Belt | 87
| CONFIDENTIAL |




3.4 PF XPJ1641SRE-M-00

_

PF Encoder Scale and PF Encoder
must not interfere each other.

A : PF Encoder Scale @—

B : PF Encoder

e

Section Top => 3.4 PF
Alt + <  Return to Previosu Page

| 88
| CONFIDENTIAL |

3.4.3 X Speed Reduction Belt




3.4 PF XPJ1641SRE-M-00

344 PF Speed Reduction Pouly

This sub-section explains removal and
assemble of titled part(s).

A : PF Speed Reduction Pouly

_

Exploded Viiew

=> 11-5 PF - (3) Gg
I

6 Remove X Speed Reduction Belt.
=> 3.4.3 X Speed Reduction Belt

@ Tools, Jigs, and Maintenance Part(s)

7 RemoveC ring.
A : PF Speed Reduction Pouly
B : C Ring
C : Snap Ring Plyers

? 9

Maintenance Part(s) Name Reference
No.
DG-42991 PF Speed Reduction Pouly 11-5 PF - (3)
Phillips Screwdriver No.2 Generic Item
Snap Ring Plyers Generic Item
Hex Wrench (3mm) Generic Item
Tension Gauge Generic Item
Max 40N (4,0809f)

Remove maintenance cover L.
=> 3.2.1 Maintenance Cover L
Remove side cover L.

=> 3.2.3 Side Cover L

Remove bottom cover L.

=> 3.2.10 Bottom Cover L
Remove Subtank cover.

=> 3.2.11 Subtank Cover

A WO N -

8 Remove PF speed reduction pouly.

A : PF Speed Reduction Pouly
B : Grid Roller

ACAUTION | m—

* Do not move grid roller while
removing.

» Grid roller gets damaged when it
moves.

9 To Assemble unit, reverse the removal procedure.

10 Adjust tension of the belt.
=> 4.4 X Speed Reduction Belt Tension

5 Remove PF Encoder Scale.
=> 3.4.2 PF-ENC Scale

3.4.4 PF Speed Reduction Pouly

| 89
| CONFIDENTIAL |




3.4 PF XPJ1641SRE-M-00

_

Pouly notch must meet spring pin.

A : Grid Roller
B : Spring Pin 4x36

_

PF Encoder Scale and PF Encoder
must not interfere each other.

A : PF Encoder Scale
B : PF Encoder

A CAUTION | m—

* Do not move grid roller while
fixing.

+ Grid roller gets damaged when it
moves.

pe
'z

_

Reverse charactor is the roght side.

A : PF Encoder
B : Reverse charactor

3.4.4 PF Speed Reduction Pouly

Section Top => 3.4 PF
Alt + < Return to Previosu Page

| 90
| CONFIDENTIAL |




3.4 PF XPJ1641SRE-M-00

34.5 PF Motor

4 Remove connector.

This sub-section explains removal and A : PF Motor
assemble of titled part(s). B : Connector —@

A : PF Motor ASSY ‘
®
_

Exploded Viiew
=>11-5 PF - (3)

—— ®—

5 Loosen screw(s).

@ Tools, Jigs, and Maintenance Part(s) A : PF Motor Mount Plate
Maintenance Part(s) Name Reference B : Round Head Screw with Split
No. Washer M4x8 (x4)
C : X Speed Reduction Belt ©
DF-49020 PF Motor ASSY 11-5 PF - (3) 6
Phillips Screwdriver No.2 Generic Item 7 EUSh UPtEF l:)ml,tt?r moDunt plate. 1
emove the belt from D.
Hex Wrench (3mm) Generic Item
Tension Gauge Generic Item |
Max 40N (4,0809f) @

1 Remove maintenance cover L. 8 Remove screw(s).

=> 3.2.1 Maintenance Cover L A : PF Motor Mount Plate
: u

Remove side cover L. B : Round Head Screw with Split

=> 3.2.3 Side Cover L Washer M4x8 (x4)
3 Remove bottom cover L.
=> 3.2.10 Bottom Cover L 9 Remove PF motor mount plate. (I_P
3.4.5 PF Motor | 91

| CONFIDENTIAL |




3.4 PF XPJ1641SRE-M-00

10 Remove screw(s).

A : PF Motor Mount Plate

B : Round Head Screw with Split
Washer M4x8 (x2)

C : PF Motor

11 Remove PF motor.

? 0w
& O—®

12 Remove the PF motor cable.

13 To Assemble unit, reverse the removal procedure.

14 Adjust tension of the belt.
=> 4.4 X Speed Reduction Belt Tension

_

Cable and protrusion of plate
must face the same direction. ®_

A : Protrusion of plate
B : PF Motor Cable

e

Section Top => 3.4 PF
Alt + <  Return to Previosu Page

3.4.5 PF Motor

| 92
| CONFIDENTIAL |




3.4PF

3.4.6 PF Encoder

XPJ1641SRE-M-00

This sub-section explains removal and
assemble of titled part(s).

A : PF Encoder Assy

_

Exploded Viiew
=>11-5 PF - (3)

8 Remove screw(s).

A : PF Encoder Mounting Plate

B : Round Head Screw with Split
Washer M3x8 (x2)

9 Remove PF encoder mounting plate.

o——(}-o

@ Tools, Jigs, and Maintenance Part(s)

Maintenance Part(s) Name
No.
DG-49252 PF Encoder Assy

Reference

11-5 PF - (3)

Phillips Screwdriver No.2

Generic ltem

Remove maintenance cover L.
=> 3.2.1 Maintenance Cover L
Remove side cover L.

=> 3.2.3 Side Cover L
Remove bottom cover L.

=> 3.2.10 Bottom Cover L
Remove Subtank cover.

=> 3.2.11 Subtank Cover
Remove Paper Guide R.

=> 3.2.13 Paper Guide Cover R
Remove side cover R.

=> 3.2.4 Side Cover R
Remove board box cover.

=> 3.2.12 Board Box Cover

N OO O A WODN -

_

Do not touch grey area of PF
encoder scale.

A : PF Encoder
B : Grey Area

3.4.6 PF Encoder

10 Remove screw(s).

A : PF Encoder Mounting Plate
B : P Tight Pan M2.6x6 (x2)

1 1 Remove PF encoder.

| 93
| CONFIDENTIAL |




3.4 PF XPJ1641SRE-M-00

12 Release the cable from clamp(s) on
its path.

A : Clamp
B : PF Encoder Cable

5

15 Release the cable from clamp(s) on
its path.

A : Clamp
B : PF Encoder Cable

13 Release the cable from clamp(s) on
its path.

A : Clamp
B : PF Encoder Cable

®

16 Release the cable from clamp(s) on
its path.

A : Clamp
B : PF Encoder Cable

e

14 Release the cable from clamp(s) on
its path.

A : Clamp
B : PF Encoder Cable

17 Remove the cable from MAIN board.
=> J26 3.12.8 MAIN Board

1 8 To Assemble unit, reverse the removal procedure.

3.4.6 PF Encoder

| 924
| CONFIDENTIAL |




3.4 PF

XPJ1641SRE-M-00

_

Boss and notch must match each
other.

A : PF Encoder Mounting Plate
B : Boss

C : Notch
g]:\) (B
_

PF Encoder Scale and PF Encoder
must not interfere each other.

A : PF Encoder Scale
B : PF Encoder

Section Top => 3.4 PF
Alt + <  Return to Previosu Page

3.4.6 PF Encoder

| 95
| CONFIDENTIAL |




	TOC
	1 Safety Instruction 12
	2 Troubleshooting 17
	3 Parts Replacement 47
	4 Adjustment 305
	5 Self Diagnosis 342
	6 Maintenance Mode 2 485
	7 Maintenance 487
	8 Product Overview 495
	9 Specifications 501
	10 Appendix-1 507
	11 Appendix-2 512

	3 Parts Replacement
	3.1 Introduction
	3.2 Covers - Remove / Assemble
	3.2.1 Maintenance Cover L
	3.2.2 Maintenance Cover R
	3.2.3 Side Cover L
	3.2.4 Side Cover R
	3.2.5 Panel Unit
	3.2.6 Front Cover
	3.2.7 IH Cover
	3.2.8 Top Cover
	3.2.9 Bottom Cover R
	3.2.10 Bottom Cover L
	3.2.11 Subtank Cover
	3.2.12 Board Box Cover
	3.2.13 Paper Guide Cover R
	3.2.14 Paper Guide Cover L
	3.2.15 Exhaust Fan Cover
	3.2.16 Upper Tray

	3.3 Frame
	3.3.1 Maintenance Part(s)
	3.3.2 Lever Sensor

	3.4 PF
	3.4.1 Maintenance Part(s)
	3.4.2 PF-ENC Scale
	3.4.3 X Speed Reduction Belt
	3.4.4 PF Speed Reduction Pouly
	3.4.5 PF Motor
	3.4.6 PF Encoder

	3.5 Y Rail
	3.5.1 Maintenance Part(s)
	3.5.2 CR Return Pulley
	3.5.3 Pressure Roller
	3.5.4 Carriage Lock Solenoid
	3.5.5 CR Motor (Direct Pulley)
	3.5.6 Clamp_FFC32
	3.5.7 Clamp_Tube
	3.5.8 Clamp_Bare64
	3.5.9 T Fence
	3.5.10 Steel Belt
	3.5.11 Bare Steel Sheet
	3.5.12 Roller Guide (Front)
	3.5.13 Roller Guide (Diagonal)
	3.5.14 CR Origin Sensor





